a—u =
=REKSENIE=
VEHICLE PROTECTION

2021+ Ford Bronco Mud Flap Installation Instructions

FRONT HARDWARE KIT

QTyY DESCRIPTION

6 PLASTIC U CLIPS

2  |SMALL SPACERS - 1/2"

2 MEDIUM SPACERS

2 LONG SPACERS

2 |#14 X 1-1/2" HEX TAPPING SCREWS

2 [#14 X 2" HEX TAPPING SCREWS

2 |#14 X 2-1/2" HEX TAPPING SCREWS

2 PLASTIC PUSH RETAINERS

2 [#8 X 1" SCREWS

2 |SMALL WASHERS

12 |[LARGE FENDER WASHERS




FRONT INSTALLATION INSTRUCTIONS

Remove Factory Push Clips (Shown in FIGURE 1) from fender well liner at locations A, B, C &

STEP 1 . . .
D using a flat head screwdriver and pliers.
STEP 2 | Next pull liner back to expose 3 tabs at locations A, B, & C (FIGURE 2).
STEP 3 |Slide plastic U-Clips over tabs w flat side of U-Clip on top(FIGURE 3) Push fender liner back in place
STEP 4
At location D, insert supplied plastic push retainer. This retainer will receive #8 x 1” Hex screw.
STEP 5 |Pre-assemble Screws, Spacers and Washers to flap at locations A, B & C. (See FIGURE 5 & 6)
Begin install by fastening flap at inside Location D using #8 x 1” hex screw and small washer (screw
STEP 6 |into plastic push retainer previously installed at Step 4) using 5/16” Ratchet. Do not tighten
completely to allow for adjustment.
STEP 7 Next align pre-assembled screws at locations A, B, & C with 3 corresponding holes in liner. Fasten
using 3/8” Ratchet. Do Not tighten completely to allow for adjustment (FIGURE 7).
STEP 8 | Using a level, align flaps as desired and tighten all fasteners.ZlRepeat above steps on opposite side

FIGURE 1 FIGURE 2 FIGURE 3




FIGURE 4

FIGURE 5

FIGURE 6

A

Push. '
Ret'ai'nér A /
B

*Medium Spacer

*Lrg Washer

FIGURE 7

|.1: |I 11

".I'I'.ll \iv

' ".1||_'|]'.I]I,1I.]i"l I

14

FIGURE 8




2021+ Ford Bronco Mud Flap Installation Instructions

REAR HARDWARE KIT

Qry DESCRIPTION IMAGE
M5 U NUTS

2 oy
2  |M5HEX HD BOLT ‘
2  |[#10 X 3/4" Small washers o
8 |ALLEN HEAD SCREWS q
8 1/4" Small Washers Q
8 |1/4-20 Locknuts e

1 Set |Fender Brackets ‘

1 Set |Tow Bar Brackets

1 Set |Flap Brackets rr ™

(Pre-Installed)




REAR INSTALLATION INSTRUCTIONS

STEP 9

Remove Rear Fender Flare. Flare is secured by 5 rotating fender clip on inside of flare.
(FIGURE 9, 10 & 11) Remove by rotating each clip counter clockwise. Once all are turned
firmly pull outwards on the flare with both hands.

STEP 10

Remove Factory push retainer & Factory M6 Bolt. (FIGURE 12)

STEP 11

Attach U NUT . Pull away liner where push retainer was removed to locate metal tab. Place
metal U NUT over tab aligning the hole in tab with hole in U NUT. FIGURE 13 & 14).

STEP 12

Install Fender Bracket. Using removed M6 bolt attach flat section of bracket to fender.
(FIGURE 15). Next fasten lower end of bracket with M5 Bolt & #10 Washer, by aligning slot
in bracket with U NUT below liner and .(FIGURE 16 & 17 ) Tighten bolts to secure bracket in
place.

STEP 13

Attach Tow Bar Bracket to Flap Bracket. Assemble Tow Bar Bracket to Flap Bracket using 2
allen head screws, small 1/4" washers and locknuts. (FIGURE 18). NOTE: Fasten loosely until
installation is complete.

STEP 14

Remove Tow Bar. Remove tow bar by removing 2 factory bolts and large push retainer
(FIGURE 19).

STEP 15

Install Flap Assembly. Begin by attaching flap at Fender Bracket by aligning 2 slots at top of
flap with 2 slots in bracket. Fasten using 2 allen head bolts, 1/4" washers and locknuts
(FIGURE 20). NOTE: This first attachment secures flap assembly enough to facilitate final
attachment at Tow Bar.

STEP 16

Attach Flap assembly to Tow Bar. Attach Tow Bar Bracket by aligning holes in Tow bar
bracket with holes in undercarriage. Next sandwich Tow Bar Bracket between
undercarriage and Factory Tow Bar and fasten with Factory bolts and large push retainer
(FIGURE 21 & 22).

STEP 17

Check alignment of flap using small level and once desired alighnment is reached Tighten all
fasteners. REPEAT ABOVE STEPS ON OPPOSITE SIDE.




FIGURE 9

FIGURE 12




FIGURE 13 FIGURE 14

TOW BAR
BRACKET




FIGURE 19 FIGURE 20

-

R

FIGURE 21



	Sheet1

